

Journal of Advances in Medical and Pharmaceutical Sciences

5(3): 1-8, 2016, Article no.JAMPS.22198 ISSN: 2394-1111



SCIENCEDOMAIN international

www.sciencedomain.org

Assessment of Risk Involved in the Combination Medicine of Paracetamol and Caffeine

Md. Sahab Uddin^{1*}, Md. Waliullah Wali¹, Abdullah Al Mamun¹, Md. Asaduzzaman¹, Md. Shah Amran² and Mamunur Rashid¹

¹Department of Pharmacy, Southeast University, Dhaka-1213, Bangladesh.
²Department of Pharmaceutical Chemistry, Faculty of Pharmacy, University of Dhaka,
Dhaka-1000, Bangladesh.

Authors' contributions

This work was carried out in collaboration between all authors. Author MSU designed the study, wrote the protocol, managed the analyses of the study and prepared the draft of the manuscript. Authors MWW and AAM managed the literature searches and helped with author MSU. Authors MA, MSA and MR reviewed the scientific contents of the manuscript. All the authors read and approved the final manuscript.

Article Information

DOI: 10.9734/JAMPS/2016/22198

Editor(s).

(1) Dongdong Wang, Department of Pharmacogonosy, West China College of Pharmacy, Sichuan University, China.

Reviewers:

(1) Yildiz Degirmenci, Duzce University School of Medicine, Turkey.

(2) Steven D Waldman, University of Missouri–Kansas City, USA.

(3) Y. Ramesh Bhat, Manipal University, Manipal, India.

Complete Peer review History: http://sciencedomain.org/review-history/12338

Review Article

Received 22nd September 2015 Accepted 2nd November 2015 Published 18th November 2015

ABSTRACT

Paracetamol (acetaminophen) with caffeine is a combination medicine indicated for the temporary relief of pain and discomfort associated with a number of conditions such as headache or muscle pain. There is a controversy going on this combination concerning their safety in patients, since 1 year later of their introduction in 1950. Paracetamol is a first-line therapy of choice in adults and children with fever and pain. Caffeine is used in this product to increase the pain relieving effects of paracetamol. Paracetamol has a narrow safety margin and there are number of risks associated with paracetamol. It is only safe and effective when used according to directions on OTC (Over-The-Counter) and R_x labeling. FDA (Food and Drug Administration) drug safety communication state that prescription paracetamol products to be limited to 325 mg per tablet, capsule, or other dosage unit, making these products safer for patients. Chronic or excessive administration of

caffeine has been implicated in a range of dysfunctions involving the liver, renal system, gastrointestinal system, and musculature. It is difficult to arrive at standard dose, since caffeine is present in various consumer goods. The extent to which caffeine improves the analgesic effect of paracetamol is in doubt. Compared with paracetamol alone, a patient taking the combination of paracetamol with caffeine may be more likely to adverse effects than to get improved analgesia. The purpose of this study is to show the risk of liver damage, renal medullary necrosis and rebound headache associated with combination medicine of paracetamol and caffeine.

Keywords: Paracetamol; caffeine; first-line therapy; controversy; doubt.

1. INTRODUCTION

Paracetamol is one of the most widely used overthe-counter antipyretic and analgesic drug for mild to moderate pain states [1,2]. This drug was discovered by an accident when instead of naphthalene acetanilide was given to patient due to a mistake at the pharmacy [3]. In 1948, Brodie and Axelrod linked the use of acetanilide with methemoglobinemia and determined that the analgesic effect of acetanilide was due to its active metabolite N-acetyl-para-aminophenol, which is also known as acetaminophen in the US and paracetamol in the UK. They advocated the use of paracetamol, since it did not have the toxic effects of acetanilide [4,5].

A combination of paracetamol, aspirin, and caffeine was first marketed in the United States in 1950 under the trade name Triagesic. In 1951 this combination drug was withdrawn from the market place due to its agranulocytosis effect. Later it was proved that this blood disease was unrelated to Triagesic [6]. In 1953 paracetamol was marketed by Sterling-Winthrop Co. as Panadol [7,8]. Paracetamol was marketed as children's Tylenol elixir by McNeil Laboratories in 1955 [9]. In 1956, 500 mg tablets of paracetamol went on sale in the United Kingdom under the trade name Panadol by Frederick Stearns & Co, a subsidiary of Sterling Drug Inc. In 1963, paracetamol was added to the British Pharmacopoeia, and has gained popularity as an analgesic agent with few side-effects and little drug-drug interactions [6].

In 2010 Panadol Extra tablets containing paracetamol 500 mg with caffeine 65 mg per tablet became an S_2 pharmacy-only medicine. Similar to paracetamol, this preparation is indicated for the temporary relief of pain and discomfort associated with a number of conditions [10].

Paracetamol is the second leading drugs commonly involved in suicide attempts and accidental poisonings [11]. Acute ingestion of

paracetamol more than 150-200 mg/kg for 1-6 years aged children or 7.5-10 g for adults (70 kg weight) is considered potentially toxic [12]. A highly toxic metabolite, N-acetylbenzoiminoquinone is produced in the liver due to saturation of glucuronidation, sulfation and P450-dependent GSH conjugation pathways [13]. Initially, the is asymptomatic has or gastrointestinal upset such as nausea, vomiting. After 24–72 hours, evidence of liver injury appears, with marked elevations in serum ALT (alanine transaminase) and AST (aspartate transaminase) levels (often to above 2000 U/L). followed at 48 to 96 hours by clinical symptoms of jaundice, confusion, hepatic failure and in some instances death. Renal failure may also occur [14]. In severe cases, fulminant liver failure occurs, leading to hepatic encephalopathy and death [15]. The severity of paracetamol poisoning is measured by determination of serum concentration of the drug. If the level of serum paracetamol concentration is greater than 150-200 mg/L approximately 4 hours after ingestion, the patient is at risk for liver injury [16]. Chronic alcoholics or patients taking drugs that enhance P450 production of toxic metabolites are at higher risk [17].

Caffeine is the world's most widely consumed psychoactive drug [18]. In case of children caffeine toxicity can cause severe emesis, tachycardia, central nervous system agitation and diuresis. Caffeine toxicity in adults is manifested by a spectrum of clinical symptoms. ranging from nervousness, irritability and insomnia to sensory disturbances, diuresis, arrhythmia, tachycardia, elevated respiration and gastrointestinal disturbances [19,20]. Even a small dose of 50 mg caffeine can cause tachycardia, anxiety and ectopic beats [10]. Chronic or excessive administration of caffeine has been implicated in a range of dysfunctions involving the liver, renal system, gastrointestinal system, and musculature [21]. Overdose of caffeine may result in epigastric pain, vomiting, diuresis, tachycardia or cardiac arrhythmia. insomnia, restlessness, excitement, agitation, jitteriness, tremors and convulsions [22]. More than 400–500 mg caffeine administration at a time can result in caffeine intoxication due to over-stimulation of CNS [23]. Massive overdose of caffeine can result in death [24]. Caffeine is present in different consumer products for this reason it is very difficult to attain at typical dose [25].

The combination of paracetamol (1000 mg) with caffeine (130 mg) is a well-established analgesic combination, in which caffeine is claimed to enhance the efficacy of paracetamol [26]. The benefit of medicine containing paracetamol with caffeine is uncertain. A patient taking the combination of paracetamol with caffeine may be more likely to experience adverse effects than to get improved analgesia, compared with paracetamol alone [10]. The objective of this study is to show the risk associated with combination medicine of paracetamol and caffeine.

2. RISK OF PARACETAMOL WITH CAFFEINE

Paracetamol with caffeine is a combination medicine in which caffeine is claimed to enhance the efficacy of paracetamol. However, peak plasma levels and extent of absorption are similar for paracetamol with caffeine and paracetamol alone. Patients taking the combination of paracetamol with caffeine may be more prone to adverse effects than patients taking paracetamol [10,27].

The extent to which caffeine improves the analgesic effect of paracetamol is ambiguous and may not be clinically meaningful. Published trials have assessed the effect of combining caffeine with paracetamol compared with paracetamol alone in conditions including tension-type [28] and non-migrainous headaches, [29] postoperative pain, [30,31] primarv cramping [30] and dysmenorrhoea [32]. Trials were generally of poor quality and had conflicting results: some showed a small benefit, most did not. For example, a trial of 320 young women found that a single dose of paracetamol with caffeine more pain relief provided for primary dysmenorrhoea 2 hours post dose than paracetamol (P = 0.03) but it is unclear whether this is clinically meaningful [32]. In addition, there is no evidence on the effect of repeat dosing, as only single doses were studied (2-4 hours post dose) in the trials [28-32].

2.1 Liver Damage

Administration of large amounts of paracetamol with caffeine could lead to liver damage according to the study of Nelson S, et al. [33]. This study was carried out on genetically modified bacteria in very large doses. Genetically modified Escherichia coli bacteria were used in this study to produce a liver enzyme, used to break down paracetamol. This modified enzyme is also produced by human's liver. The scientists noticed that when the E. coli were exposed to large doses of paracetamol combined with caffeine they produced three times as much toxin, called N-acetyl-p-benzoguinone imine (NAPQI) produced by the enzyme as it breaks down acetaminophen. Team leader, Nelson said that people who take certain antiepileptic carbamazepine, medications, such as phenobarbital and those who take St. John's Wort, a popular herbal supplement may be more vulnerable to this toxic interaction than others. These drugs increase the levels of the enzyme that produces NAPQI and may produce even more when mixed with paracetamol and caffeine together [33-37].

Previous studies have already demonstrated that people who consume a large amount of alcohol are at higher risk of developing liver damage when they take paracetamol due to formation of same liver toxin, NAPQI. The risk is also increased for people who take drugs that combine paracetamol and caffeine, used to treat migraines, arthritis and other conditions. In previous studies, the same researchers showed that high doses of caffeine can increase the severity of liver damage in rats with paracetamolinduced liver damage, thus supporting the current finding [33-37].

2.2 Renal Medullary Necrosis

A study conducted by Cai Q, et al [38]. showed that chronic or excessive administration of paracetamol and caffeine causes renal medullary necrosis. This study was carried out on passage-1 rat inner medullary collecting duct (p1rIMCD) cells. Paracetamol singly and in combination with caffeine at 640 mOsmol/kg (the lowest normal inner medullary osmolality) reduce the number of proliferating (i.e., subconfluent) p1rIMCD cells. The researchers noticed that effects of paracetamol and caffeine are strongly additive. In fact addition of as little as 0.1 mM caffeine significantly enhances the toxicity of paracetamol [38].

Researchers found an unexpected novel result p1rIMCD cells are confluent 640 mOsmol/kg or growing very slowly at 1370 mOsmol/kg. With confluent cells at 640 mOsmol/kg and very slowly growing cells at 1370 mOsmol/kg, paracetamol significantly increases the number of p1rIMCD cells. The increase is even larger when caffeine is added with paracetamol. Associated with increased proliferation of p1rIMDC cells, paracetamol also increases the percentage of cells expressing (gamma-H2AX pH2AX phosphorylation), indicative of DNA damage. They also noticed that caffeine alone does not affect the number of confluent cells at 640 mOsmol/kg, but it adds greatly to the increase in the cell number caused by paracetamol. When p1rIMCD cells are confluent at 640 mOsmol/kg, a combination of paracetamol, salicylic acid and caffeine each significantly reduces the cell number, which is accompanied by nuclear condensation and fragmentation, indicative of apoptosis. Finally researcher conclude that paracetamol and caffeine are toxic to renal inner medullary collecting duct cells under the conditions of high osmolality normally present in the inner medulla of human, that combinations of the drugs are more toxic than paracetamol singly and that the toxicity includes induction of proliferation of these cells that are otherwise quiescent in the presence of high osmolality [38].

In previous studies, the researchers showed that chronic use of paracetamol with caffeine can causes renal medullary necrosis, using an immortalized line of mouse inner medullary collecting ducts cells (mIMCD3), thus supporting the current finding [39].

2.3 Rebound Headache

Rebound headache occurs when acute headache treatments such as analgesic medications are used too frequently [40]. Patients that take analgesics medicine 2-3 times per week on a routine basis can develop rebound headache [41]. Prolonged and frequent use of medicines containing paracetamol and caffeine increase the chance of rebound headache [10,42]. Most commonly the patient develops daily chronic headaches that can last for hours. days, or even weeks [41]. It is considered as a secondary cause of chronic daily headache with a prevalence of more than 1 to 2% [43]. Rebound headache is experienced 15 days or more days a month for at least 3 months and have developed or markedly worsened during medication overuse [44]. Paracetamol and caffeine combinations are thought to be more likely to cause rebound headache due to the presence of two active ingredients [45].

2.4 Risk in Pregnancy

Combination of paracetamol and caffeine is not recommended for use during pregnancy due to the possible increased risk of lower birth weight and spontaneous abortion associated with caffeine consumption [46,47]. In 2010 for pregnant women American Congress of Obstetricians and Gynecologists (ACOG) concluded that caffeine consumption is safe up to 200 mg per day [48]. The UK Food Standards Agency has also recommended that caffeine consumption is safe up to 200 mg per day in pregnant women [49]. Pregnant women should not consume more than 200 mg caffeine per day, as this may increase the risk of spontaneous miscarriage. Administration of greater than 300 mg per day may also increase the risk of preterm delivery and foetal growth retardation [47].

2.5 Risk in Lactation

Caffeine is readily transferred to breast milk and young infants are poor metabolizers of caffeine. Newborn infants may take up to 80 hours to metabolize caffeine. Because of this long excretion time, caffeine may accumulate in significant amounts [50]. Caffeine in breast milk may potentially have a stimulating effect on breast fed infants. Infants who are breastfed by mothers consuming more than 300 mg caffeine per day may become jittery and restless, and may experience sleep difficulties. In the US, women who are breastfeeding are recommended to have no more than about 200 mg of caffeine a day [47,51].

3. MANUFACTURERS OF PARACETA-MOL WITH CAFFEINE

Globally paracetamol and caffeine containing combination is widely manufactured by various pharmaceutical companies. A list of few manufacturers is given in Table 1 [52].

4. PATIENTS INFORMATION OF PARACETAMOL WITH CAFFEINE

4.1 Indications

Combination tablets of paracetamol (500 mg) and caffeine (65 mg) are used as mild to moderate analgesic and antipyretic.

Table 1. Pharmaceutical industries that manufacture combination of paracetamol and caffeine tablets [53-58]

Brand name	Generic name and strength	Manufacturer	Country
Excedrin [53]	Paracetamol 500 mg + caffeine 65 mg	Novartis Consumer Health, Inc.	USA
Sedalmex [54]	Paracetamol 500 mg + caffeine 65 mg	Midway Importing, Inc.	USA
Tylenol ultra relief [55]	Paracetamol 500 mg + caffeine 65 mg	Johnson & Johnson	Canada
Panadol extra advance [56]	Paracetamol 500 mg + caffeine 65 mg	GlaxoSmithKline	Ireland
Panadol extra	Paracetamol BP 500 mg + caffeine	GlaxoSmithKline	Bangladesh
[57]	USP 65 mg	Bangladesh Ltd.	
Napa extra [57]	Paracetamol BP 500 mg + caffeine USP 65 mg	Beximco Pharmaceuticals Ltd.	Bangladesh
Ace plus [57]	Paracetamol BP 500 mg + caffeine USP 65 mg	Square Pharmaceuticals Ltd.	Bangladesh
Action [58]	Paracetamol 500 mg + caffeine 50 mg	Flora & Pharma	India
Zoom [58]	Paracetamol 500 mg + caffeine 30 mg	Acron Pharmaceuticals	India
Anmol [58]	Paracetamol 500 mg + caffeine 50 mg	Croford Pharmaceuticals Pvt. Ltd.	India

Table 2. Dose and dosage regimen of combination of paracetamol (500 mg) and caffeine (65 mg) tablets [59]

Age	Dose and dosage regimen
Adults, the elderly and adolescents	Take 1 tablet every 4 to 6 hours as required.
(over 15 years) who weigh between 50 kg	Do not take more than 4 tablets in any 24 hour period.
to 60 kg.	Do not take more often than every 4 hours.
Adults, the elderly and adolescents	Take 1 to 2 tablets every 4 to 6 hours as required.
(over 15 years) who weigh more than	Do not take more than 6 tablets in any 24 hour period.
60 kg.	Do not take more often than every 4 hours.

This drug is useful for the treatment of most painful and febrile conditions, such as, headache including migraine, backache, toothache, myalgia, pain of osteoarthritis, dysmenorrhea and postpartum, for relieving the fever and aches, pains of colds, flu and sore throat [59]. It is also used as adjunct therapy to treat inflammatory conditions such as rheumatoid arthritis [16].

4.2 Dose and Dosage Regimen

Each paracetamol and caffeine combination tablet contains 500 mg paracetamol and 65 mg caffeine. The maximum recommended dose of paracetamol and caffeine is two tablets (500 mg paracetamol, 65 mg caffeine in each tablet) every 4 to 6 hours, up to a maximum of 8 tablets in 24 hours (Table 2) [59].

4.3 Labelling

Do not give paracetamol and caffeine, 500 mg and 65 mg tablets to children under 15 years or to adults or adolescents weighing less than 50 kg [60].

- Do not take more medicine than the label tells you to. If you do not get better, talk to the pharmacist or physician. If fever persists for more than 3 days or pain for more than 5 days or gets worse or other symptoms appear, stop taking this medicine and consult a physician [60].
- Do not take this product with too much caffeine in drinks like coffee, tea and some canned drinks [59].
- Do not take this product with alcoholic drinks [60].
- Do not take a double dose to make up for a forgotten dose [60].
- Talk to a physician at once if you take too much of this medicine even if you feel well [60].

5. CONCLUSION

From the present study it is clearly demonstrated that chronic or excessive use of paracetamol with caffeine is not safe. The combination of paracetamol and caffeine 500 mg/65 mg tablets is safe as OTC drug. Administration of large dose

of paracetamol with caffeine might increase the risk of liver damage, renal medullary necrosis and rebound headache. In case of pregnant and lactating mother this combination increases the risk of lower birth weight, spontaneous abortion, preterm delivery and foetal growth retardation. Patients taking combination of paracetamol with caffeine may be more prone to adverse effects than to get improved analgesia, compared with patients taking paracetamol alone. However further study is necessary due to some conflicting results.

CONSENT

It is not applicable.

ETHICAL APPROVAL

It is not applicable.

ACKNOWLEDGEMENTS

The authors wish to thank the Department of Pharmacy, Southeast University, Dhaka-1213, Bangladesh.

COMPETING INTERESTS

Authors have declared that no competing interests exist.

REFERENCES

- Brune K, Renner B, Tiegs G. Acetaminophen/paracetamol: A history of errors, failures and false decisions. Eur J Pain. 2014;19(2015):953.
- 2. Prescott LF. Paracetamol: Past, present, and future. Am J Ther. 2000;7(2):143.
- Osborne C, Pack M. Paracetamol: A curriculum resource. UK: Royal Society of Chemistry; 2002.
- Anonymous. Acetaminophen
 Available: http://www.newworldencyclopedia.org/entry/Acetaminophen
 (Accessed 20 September 2015)
- 5. Jowiak-Bebenista M, Nowak AZ. Paracetamol: Mechanism of action, applications and safety concern. Acta Polo Pharmac Drug Rese. 2014;71(1):11–12.
- Silverman M, Lydecker M, Lee PR. Bad medicine: The prescription drug industry in the third world. 1st ed. Chicago: Stanford University Press; 1992.
- 7. Walter S. Drug discovery: A history. 1st ed. England: John Wiley & Sons Ltd; 2005.

- 8. Ralph L, Basil A, Alexander S. Pharmaceutical innovation: revolutionizing human health. 1st ed. Philadelphia: Chemical Heritage Foundation; 1999.
- 9. Alan R. Headache Relief. 1st ed. New York: Touchstone; 1991.
- Anonymous. Paracetamol with caffeine (Panadol Extra) available over the counter from pharmacies.
 Available: https://www.nps.org.au/_data/as_sets/pdf_file/0004/96385/In_Briefs_August_2010.pdf (Accessed 20 September 2015)
- Anonymous. Suicides due to alcohol and/or drug overdose.
 Available: http://www.cdc.gov/ViolencePrevention/pdf/NVDRS_Data_Brief-a.pdf

 (Accessed 20 September 2015)
- Anonymous. Acetaminophen toxicity. Available: http://emedicine.medscape.com/ article/820200-overview
- 13. (Accessed 20 September 2015)
- James LP, Mayeux PR, Jack A. Acetaminophen-induced hepatotoxicity. Hinson Drug Metabolism and Disposition. 2003;31(12):1499–501.
- Anonymous. Acetaminophen.
 Available: http://livertox.nih.gov/Acetaminophen.htm (Accessed 20 September 2015)
- Malar HLV, Bai SMM. Beware of paracetamol toxicity. J Clinic Toxicol. 2012;2(7):1–2.
- Katzung BG, Masters SB, Trevor AJ. Basic
 Clinical Pharmacology. 12th ed. New York: McGraw-Hill; 2012.
- Garry GG, Kieran FS, Richard OD. Alcohol and paracetamol. Aust Prescr. 2004;27: 14–15.
- Brune K, Renner B, Tiegs G. Acetaminophen/paracetamol: A history of errors, failures and false decisions. Eur J Pain. 2014;19(2015):953.
- Stavric B. Methylxanthines: Toxicity to humans. 2. Caffeine. Food and Chemi Toxico. 1988:26:645–662.
- 21. James JE. Toxicity. Caffeine and Health. London: Academic Press; 1991.
- 22. Nawrot P, Jordan S, Eastwood J, Rotstein AJ, Hugenholtz, Feeley M. Effects of caffeine on human health. Food Addi and Conta. 2003;20(1):2.
- Anonymous. Summary of product characteristics.
 Available: http://www.mhra.gov.uk/home/groups/spcpil/documents/spcpil/con1423201313476.pdf

 (Accessed 20 September 2015)

- American Psychiatric Association. Diagnostic and statistical manual of mental disorders. 4th ed. Washington (DC): American Psychiatric Association; 1994.
- Holmgren P, Norden-Pettersson L, Ahlner J. Caffeine fatalities—four case reports. Foren Sci Int. 2004;139(1):71–3.
- Mrazik DM. Reconsidering caffeine: An awake and alert new look at America's most commonly consumed drug
 Available: http://dash.harvard.edu/bitstream/handle/1/8846793/Mrazik.html?sequence
 =2 (Accessed 20 September 2015)
- Straube A, Aicher B, Fiebich BL, Haag G. Combined analgesics in (headache) pain therapy: Shotgun approach or precise multi-target therapeutics. BMC Neurology. 2011;11(43):5.
- Anonymous. Acetaminophen and caffeine. Available: http://www.drugs.com/mtm/acetaminophen-and-caffeine.html (Accessed 20 September 2015)
- 29. Migliardi JR, Armellino JJ, Friedman M, Gillings DB, Beaver WT. Caffeine as an analgesic adjuvant in tension headache. Clin Pharmacol Ther. 1994;56:576–86.
- 30. Ward N, Whitney C, Avery D, Dunner D. The analgesic effects of caffeine in headache. Pain. 1991;44:151–5.
- Laska EM, Sunshine A, Zighelboim I, Roure C, Marrero I, Wanderung J, et al. Effect of caffeine on acetaminophen analgesia. Clin Pharmacol Ther. 1983;33: 498–509.
- 32. Winter L, Appleby F, Ciccone PE, Pigeon JG. A double-blind comparative evaluation of acetaminophen, caffeine and the combination of acetaminophen with caffeine in outpatients with post-operative oral surgery pain. Curr Ther Res. 1983; 33:115–22.
- 33. Ali Z, Burnett I, Eccles R, North M, Jawad M, Jawad S, et al. Efficacy of a paracetamol and caffeine combination in the treatment of the key symptoms of primary dysmenorrhoea. Curr Med Res Opin. 2007;23:841–51.
- 34. Cameron MD, Wen B, Roberts AG, Atkins WM, Campbell AP, Nelson SD. Cooperative binding of acetaminophen and caffeine within the P450 3A4 active site. Chem Res Toxicol. 2007;20(10):1434-1441.
- 35. Anonymous. Combining acetaminophen with caffeine might causes liver disease.

- Available: http://www.medicalnewstoday.co m/articles/83734.php
- (Accessed 20 September 2015)
- Anonymous. Caffeine plus acetaminophen toxic for some.

 Available: http://abcnews.go.com/Health/Healthday/story?id=4508811&page=1
 (Accessed 20 September 2015)
- Anonymous. Mixing large doses of both acetaminophen painkiller and caffeine may increase risk of liver damage.
 Available: http://www.acs.org/content/acs/e n/pressroom/newsreleases/2007/septembe r/news-release-mixing-large-doses-of-both-acetaminophen-painkiller-and-caffeine-may-increase-risk-of-liver-damage.html
 (Accessed 20 September 2015)
- Cai Q, Dmitrieva NI, Michea LF, Rocha G, Ferguson D, Burg MB. Toxicity of acetaminophen, salicylic acid, and caffeine for first-passage rat renal inner medullary collecting duct cells. J Pharmacol Exp Ther. 2003;306(1):35–42.
- Rocha GM, Michea LF, Peters EM, Kirby M, Xu Y, Ferguson DR, Burg MB. Direct toxicity of nonsteroidal antiinflammatory drugs for renal medullary cells. Proc Natl Acad Sci USA. 2001;98:5317-5322.
- 41. Anonymous. Medication overuse headache.
 Available: http://www.utswmedicine.org/conditions-specialties/neurosciences/assets/medication-overuse.pdf (Accessed 15 October 2015)
- 42. Anonymous. What is a rebound headache?
 Available:https://www.piedmonthealthgroup.com/formdownloads/neurology/ReboundHeadache Information.pdf (Accessed 15 October 2015)
- Maria-Carmen W, Lal S. Medication overuse headache.
 Available: http://www.achenet.org/news/medication_overuse_headache/
 (Accessed 20 September 2015)
- Evers S, Jensen R. Treatment of medication overuse headache: Guideline of the EFNS headache panel. Eu J of Neuro. 2011;18:1115.

- 45. Stephen D, Silberstein. Medication overuse headache.

 Available: http://www.americanheadachesociety.org/assets/1/7/Stephen Silberstein-Medication_Overuse_Headache.pdf
 (Accessed 15 October 2015)
- 46. Anonymous. Panadol extra (paracetamol and caffeine) for pain. Available: https://www.nps.org.au/ data/a ssets/pdf file/0009/114210/Medicine Upd ate Panadol Extra.pdf (Accessed 15 October 2015)
- Anonymous. Panadol Extra advance 500mg/65mg tablets.
 Available: https://www.medicines.org.uk/emc/medicine/24353
 (Accessed 20 September 2015)
- 48. Anonymous. Paracetamol with caffeine (Panadol Extra) available over the counter from pharmacies.

 Available: http://www.nps.org.au/publications/health-professional/nps-radar/2010/august-2010/brief-item-paracetamol-with-caffeine#fnote9
 (Accessed 20 September 2015)
- 49. American College of Obstetricians and Gynecologists. Moderate caffeine consumption during pregnancy. Obstet Gynecol. 2010;116(2):467–8.
- Dillner L. Is it dangerous to drink coffee during pregnancy.
 Available: http://www.theguardian.com/lifea-ndstyle/2013/feb/25/is-coffee-dangerous-during-pregnancy

 (Accessed 20 September 2015)
- 51. Anonymous. Social drugs and breastfeeding.
 Available: https://www.health-e-learning.com/resources/articles/40-social-drugs-and-breastfeeding
 (Accessed 20 September 2015)
- 52. Anonymous. Caffeine and breastfeeding. Available: http://www.babycentre.co.uk/a44 88/caffeine-and-breastfeeding
- 53. (Accessed 20 September 2015)
- 54. Anonymous. List of paracetamol brand names.

 Available:http://self.gutenberg.org/articles/li

- st_of_paracetamol_brand_names (Accessed 15 October 2015)
- 55. Anonymous. Excedrin tension headache. Available: http://www.drugs.com/otc/10119
 6/excedrin-tension-headache.html
 (Accessed 15 October 2015)
- 56. Anonymous. Sedalmex pain reliever 500; 65 mg/1; mg/1 tablet – acetaminophen and caffeine. Available: http://pricebuysideeffects.org/buy-sedalmex-pain-reliever-500-65-mg1-mg1-tablet acetaminophen-and-caffeine-midway-importing-inc-uses-side-effects/ (Accessed 15 October 2015)
- Anonymous. Drug action 500mg/50mg (caffeine) price list.
 Available: http://www.medindia.net/drug-price/caffeine/action.htm#ixzz3p2WtnMPt (Accessed 15 October 2015)
- Anonymous. Panadol extra advance 500mg/65mg tablets (GSL).
 Available: https://www.medicines.org.uk/emc/medicine/24354
 (Accessed 15 October 2015)
- 59. Anonymous. Panadol extra film-coated tablets, paracetamol 500 mg, caffeine 65 mg.
 Available: http://bddrugs.com/product5.php
 ?page=2&idn=437&prev1=&prev=
 (Accessed 15 October 2015)
- Anonymous. Matched Brand/Brands of paracetamol, caffeine.
 Available: http://www.medguideindia.com/find_brand_bygeneric.php?gen_mask=,2,27
 (Accessed 15 October 2015)
- 61. Anonymous. Paracetamol and caffeine, 500 mg/65 mg tablets.

 Available: http://www.mhra.gov.uk/home/groups/par/documents/websiteresources/con088067.pdf (Accessed 15 October 2015)
- 62. Anonymous. Package leaflet: Information for the patient.

 Available: http://www.mhra.gov.uk/home/groups/spcpil/documents/spcpil/con1441342
 277584.pdf (Accessed 15 October 2015)

© 2016 Uddin et al.; This is an Open Access article distributed under the terms of the Creative Commons Attribution License (http://creativecommons.org/licenses/by/4.0), which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.

Peer-review history:
The peer review history for this paper can be accessed here:
http://sciencedomain.org/review-history/12338